
AWWA Water Quality Technology Conference & Exposition (WQTC) 2022
November 13-1  Cincinnati, Ohio

Session Descriptions & Objectives

Session Code Session Title Details Session Date
AEESP AEESEP - AEESP Emerging Investigator Lecture Advancing Science and Engineering for Lead-Free Water: highlights of the joys and tribulations of a research career 

inevitably shaped by a pervasive old foe. It will unravel the chemistry that affects water lead contamination. It will then 
identify water sampling and lead quantification strategies to assess human exposure. By challenging outdated 
paradigms, this contribution will hopefully make the case for lead-free water.
Speakers: Simoni Triantafyllidou

11/14/2022
[...]
recognized as one of the most effective techniques for their removal from water sources, taking a strategic approach 
for management of the produced IEX regeneration waste is urgently needed. This work will emphasize on the 
destruction of PFOS in the regeneration waste utilizing UV/S technique as a promising process in PFAS decomposition. 
Outcome of this research, enhances the current knowledge on PFAS behavior and fate under high ionic condition of 
concentrated wastes, affecting the performance of UV/S remediation, and open new insights into combination of 
removal and degradation techniques for PFAS treatment. 

11/15/2022

TUE17-06 Evaluation of Ozone-based Pretreatment on 
the Breakthrough of Perfluoroalkyl Acids during 
GAC Treatment of Wastewater Effluent

Per- and polyfluoroalkyl substances (PFASs) represent a large group of recalcitrant anthropogenic compounds that pose 
a substantial risk to the wastewater sector with respect to treatment, reuse, and environmental discharge. Municipal 
wastewater treatment plants (WWTPs) serve as one of the main vectors for PFASs contamination into the aquatic 
environment as they receive PFASs from residential, commercial, and industrial sources. As O3-BAF-GAC treatment 
trains predominantly rely on GAC as its main sorption-based treatment barrier, there is limited understanding of the 
effectiveness and robustness of GAC for PFAS removal and possible strategies to improve its performance.

11/15/2022

TUE18 TUE18 - Monitoring and Analytical Methods for 
Legionella

See description in subsessions below: 11/15/2022

TUE18-01 The Case for Monitoring for Legionella 
pneumophila

As water utilities and building water managers start to conduct more monitoring for Legionella in water systems an 
important question to ask is “what should be the target of my monitoring program?  A hybrid approach is proposed, 
using L. pneumophila as a target in non-health care facilities (buildings, distribution sytems, etc.) and measurement of 
“all” Legionella species in hospitals and locations with immunocompromised patients

11/15/2022

TUE18-02 Use of Legiolert for Epidemiological Studies: 
Isolation of Legionella Pneumophila and Long-
Term Storage Method

Legionella pneumophila (Lp) is bacteria that can cause severe pneumonia when contaminated aerosols, as generated 
by cooling towers, are inhaled by humans. Culturing on selective media has long been the gold standard for Lp 
detection, quantification and risk assessment, however it can take weeks to complete. Legiolert is a rapid culture-based 
enzymatic method with comparable sensitivity and selectivity to standard culture. By typing 99 isolates from various 
buildings in Quebec, we found it could detect 6 STs, one of which was of subspp. fraseri. We also found that Legiolert 
media can be easily preserved long-term by adding 10% glycerol and storing at -80 °C, and proposed a procedure to 
allow isolates to be conserved for later characterizatio

11/15/2022

TUE18-03 A Comparison of Six L. Pneumophila Detection 
Methods: Implication for Effective Monitoring 
of Risks in Water Systems

As cases of Legionnaires' disease continue to increase, precise and rapid methods are needed to ensure optimal 
treatment to maintain low levels of L. pneumophila (Lp) in cooling towers. Six selected commercially available culture-
based and qPCR-methods including an online device for process control, were compared for their ability to quantify 
reproducibly suspended Lp. Application of these methods to monitor Lp across industrial CTs revealed significant 
spatial-temporal fluctuations on Lp concentrations across circuits and time showing that monthly compliance sampling 
may not be indicative of periodical non-compliance.

11/15/2022



WED01 WED01 - The Microplastics Maelstrom See description in subsessions below: 11/16/2022
WED01-01 It’s Not That Simple: Microplastic Sampling 

Strategies for Drinking Water Systems
The presence of microplastics in both source and treated drinking water has been observed around the globe. 
However, no standardized sampling or analysis methods have been adopted, limiting the comparability of reported 
data. Of particular importance are methods for sample collection, as studies have employed volumes ranging from 1 L 
to >1000 L. This presentation compares available methods including: i) collection of samples for subsequent 
microplastic separation in-lab, ii) a sieve-based ASTM method, and iii) on-site sampling and separation. Selection of an 
appropriate method should be largely based on the objectives of a specific study. When considering treated water 
volumes >1000 L, on-site separation is typically the most appropriate. 

11/16/2022

WED01-02 How Will Disinfection By-Products Interact 
With Microplastics in Drinking Water?

There is a growing concern about microplastics and chemicals that may become sorbed to them in drinking water. The 
adsorption of disinfection by-products (DBPs) onto microplastics should not be ignored since microplastics that remain 
in treated water may concentrate toxic DBPs and deliver the contaminants to the human body, thus posing a health 
risk. However, information about the interactions between DBPs and microplastics is extremely limited. Therefore, this 
study investigates the adsorption behavior of various DBPs onto microplastics in drinking water. Work continues 
regarding the impact of microplastic weathering and source water quality.

11/16/2022

WED01-03 From Bad to Worse: Interaction of Per- and 
Polyfluoroalkyl Substances (PFAS) and 
Microplastics in Drinking Water

Microplastics and per- and polyfluoroalkyl substances (PFAS) are both persistent environmental contaminants that 
have been associated with human health risks. Recent concerns have emerged regarding the ability of microplastics to 
adsorb various types of organic contaminants, including PFAS. This study examined the adsorption of two long-chain 
PFAS and two short-chain PFAS compounds by both virgin and weathered microplastics in freshwater. Adsorption trials 
for individual compounds were used to evaluate 5 different types of microplastics with sizes representing those of 
concern in drinking waters. This study is particularly important since it considers short-chain PFAS and weathered 
microplastics, which have largely been overlooked to-date.

11/16/2022

WED01-04 Developing Strategic Consumer Messaging for 
Microplastics in Drinking Water

 With the state of California mandating microplastics sampling in drinking water supplies over the next four years and 
third-party sampling efforts being conducted across the country, publicly available microplastics occurrence data is 
poised to proliferate rapidly.  The disclosure of these data, coupled with recent high-profile media reports about the 
detection of microplastics in human blood and fecal matter, will inevitably prompt consumer inquiries.  Water Research 
Foundation project 5155 represents an unprecedented proactive effort to develop appropriate consumer messaging 
resources for utilities in advance of these inquiries, while simultaneously building water industry institutional 
knowledge about microplastics.

11/16/2022

WED01-05 Toxic Additives in Microplastics Desorb into 
Drinking Water Matrices

Microplastics consist of synthetic polymers as well as chemical “additives” that may constitute up to 75% of the total 
plastic mass. Additives may include hundreds of individual chemicals. As such chemical hazards associated with 
ingestion of microplastics or leaching of additives into drinking water are challenging to predict. In this study, the 
toxicity of the extracts from five common polymer types was assessed using in vitro assays. PVC pellets and PVC pipe 
materials exhibited greater toxicity when compared to other common polymer types. Non-targeted analyses were 
conducted to identify the specific additives driving toxicity. Subsequent trials were conducted to assess the potential 
for these additives to leach into drinking water.

11/16/2022

WED01-06 Microplastics Removal in a Dynamic 
Coagulation-Flocculation-Sedimentation System

To-date, the removal of microplastics during conventional treatment has been poorly characterized.  Of the limited 
studies available, most have incorporated jar tests to represent coagulation-flocculation-sedimentation processes 
when considering the removal of microplastics. Typical jar tests cannot appropriately represent dynamic performance 
at full scale as they often employ conditions that do not address hydraulic residence times, mixing intensities, and/or 
coagulation/flocculation mechanisms. In this study, removal of microplastics of varying types and sizes was assessed 
using a dynamic bench-scale CFS system for a range of operating conditions and source waters.

11/16/2022

WED02 WED02 - Pilot Testing for Advanced Water See description in subsessions below: 11/16/2022



WED02-01 Biological Filtration to Improve the Finished 
Water Quality in Cold Climate Zone: Pilot 
studies and Full Implementation

Authors performed three comprehensive pilot studies in the last decade to investigate the biological filtration to 
improve the finished water quality at three surface water treatment plants in the cold climate zone: the City of St. 
Cloud (MN) 24 million gallons per day (MGD) lime-softening Water Treatment Facility, Minnesota in 2015-2016, the 
Moorhead Public Service 10 MGD Water Treatment Plant (MPSWTP), Minnesota in 2017- 2018, and the City of Fargo 
30 MGD Lime Softening Water Treatment Plant (FLSWTP), ND from 2021 to 2022. The treatment processes in three 
plants all include coagulation/flocculation/sedimentation, lime softening, ozone contactors/recarbonation, filtration, 
chlorine/chloramine disinfection, and fluoridation.

11/16/2022

WED02-02 Pilot Testing to Optimize TOC Removal Through 
Coagulation, Biofiltration, and GAC Adsorption 
for Stage 2 DBPR

The Town of Gilbert, AZ is replacing their 60 MGD surface water treatment plant. The need for the new plant is 
exacerbated by failing infrastructure, water supply, water quality and regulatory drivers, specifically the Stage 2 BDP 
Rule. In July 2021 a 14 month pilot effort commenced to explore the synergies of the selected processes; which include 
ballasted flocculation, ozonation, biofiltration and GAC adsorption.  Key to this effort was to understand the efficacy of 
biofiltration and how different peroxidation strategies can reduce GAC replacement frequencies.  This presentation will 
provide utility’s insight on how operational strategies can be leveraged to reduce operational costs while maintaining 
operational flexibility.   

11/16/2022

WED02-03 Blending Advanced Treated Water with Surface 
Water Upstream of a Surface Water Treatment 
Plant can be Advantageous for DPR

This presentation will discuss bench- and pilot-scale tests conducted to evaluate effects of blending advanced treated 
water (ATW) with surface water sources on water quality and process performance at a surface water treatment plant 
(SWTP). The results showed site- specific effects of ATW blending on water quality, which can be controlled through 
zeta-assisted coagulant does optimization. ATW blending did not affect TOC and turbidity removal, while hydraulic 
performance and pathogen log removal improved with increasing ATW blending ratio. Increasing ATW blending ratio 
also resulted in decreasing DBP formation potential in the treated water.

11/16/2022

WED03 WED03 - The Current Dtate of Quantitative 
Microbial Risk Assessment for Drinking Water 
(STS)

It is intended that this STS will highlight some important considerations and advance the understanding for both those 
involved in designing and those wishing to implement QMRA.  The presenters in the session have extensive experience 
in QMRA and its successful implementation in the drinking water industry.  

11/16/2022

WED03-01 Uses and Practices for Better and More 
Consistent Application of QMRA

This presentation will provide an introduction to QMRA for potential new users and a refresher of the basic principles 
for others.

11/16/2022

WED03-02 Microbial Techniques for Assessing/Estimating 
Pathogen Concentrations

This presentation will focus on the suitable methods and approaches used for the collection of high quality pathogen 
concentration data.

11/16/2022

WED03-03 Making QMRA More Quantitative: Important 
Concepts in Interpreting Microbial Data

Will focus on the following themes: Microbes are not chemicals, concentrations are estimates, censored data, 
analytical recovery, uncertainty and variability

11/16/2022

WED03-04 Modeling Real World Contamination to 
Exposure Dynamics for Health Risk Modeling

The presentation will focus on demonstrating a greater connection to realistic exposures and sources of contamination 
as well as greater specificity and realism in the developing exposure models. 

11/16/2022

WED03-05 QMRA and Probabilistic Assessment of 
Treatment Train Performance (PATTP) for 

This presentation will provide specific examples of how users could identify valid inputs for the tool to develop their 
own QMRA scenarios.

11/16/2022

WED04 WED04 - Wildfire Impacts on Water Quality See description in subsessions below: 11/16/2022
WED04-01 Changes in Water Quality after the Marshall 

Fire at the Wildland-Urban Interface (WUI)
The 2021 Marshall Fire in Boulder County Colorado was the most destructive fire in the Colorado history. Changes in 
water quality from initial snowmelt to summer rain precipitation events in 2022 will presented, including trends in 
suspended solids, carbon, nutrients, trace elements (copper, lead, zinc, lithium), regulated volatile organic compounds 
(VOCs), and unregulated aromatic polycarboxylic acids.

11/16/2022

WED04-02 Identifying and Addressing VOC and SVOC 
Concerns After the Marshall Fire

On December 30, 2021, the Marshall Fire became the most destructive fire in Colorado’s history. The City of Louisville, 
CO was particularly impacted with more than 600 destroyed or damaged properties – nearly 10% of their water 
services connections. This talk will provide an overview of the Marshall Fire, water systems response and recovery, 
specific details of the City’s VOC and SVOC sampling and results, and propose recommendations for other communities. 

11/16/2022



WED04-03 Addressing Fire-Related Taste & Odor Issues for 
Unidentified Target Organic Compounds

The Marshall Fire in Boulder County, Colorado, deposited significant amounts of fire-related debris in and around the 
Town of Superior (Superior) terminal drinking water reservoir. Wind-blown smoke was also in contact with the 
reservoir water surface for hours during the fire. As a result, a smoky taste and odor (T&O) was imparted on Superior’s 
drinking water supply and is expected to be present for the foreseeable future as long as the reservoir is used to supply 
raw water to the drinking water treatment plant (WTP).  This presentation will detail the Town’s technical efforts to 
address the smoky T&O issues with activated carbon on an accelerated timeframe.

11/16/2022

WED04-04 Uptake and Release of Benzene from Stagnant 
Drinking Water Pipes

Recently, benzene contamination has been discovered in drinking water systems affected by wildfires in California. 
Benzene in a drinking water distribution system can permeate certain plastic water system components, including 
polyethylene service connections. Once permeated, plastic system components can act as reservoirs for benzene which 
complicate decontamination and sampling strategies. This presentation provides experimental data and numerical 
modeling for benzene in pipes from different manufacturers, pipes of different sizes and densities, and pipes taken 
from wildfire-impacted areas. Results from this study will aid water utilities and decision-makers in optimizing 
decontamination and sampling plans.

11/16/2022

WED04-05 Effects of Wildfire on the Formation of 
Haloacetonitriles, Haloacetamides, and 
Regulated Disinfection By-products